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Conducted Spurious Emission

Test Result
TestMode | Antenna | Freq(MHz) FreqRange Reflevel Result Limit Verdict
[Mhz] [dBm/100KHZz] | [dBm/100KHZz] | [dBm/100KHZz]

30~1000 11.92 -56.68 <-8.08 PASS
2412 1000~26500 11.92 -44.74 <-8.08 PASS
11B Antl 2437 30~1000 12.05 -56.18 <-7.95 PASS
1000~26500 12.05 -48.98 <-7.95 PASS
30~1000 11.80 -56.71 <-8.2 PASS
2462 1000~26500 11.80 -47.37 <-8.2 PASS
30~1000 11.22 -56.76 <-8.78 PASS
2412 1000~26500 11.22 -48.25 <-8.78 PASS
30~1000 8.73 -56.08 <-11.27 PASS
24t 1000~26500 8.73 -49.16 <-11.27 PASS
16 Antl 2437 30~1000 11.74 -56.52 <-8.26 PASS
1000~26500 11.74 -48.82 <-8.26 PASS
30~1000 7.71 -56.47 <-12.29 PASS
2457 1000~26500 7.71 -48.3 <-12.29 PASS
30~1000 11.46 -56.53 <-8.54 PASS
2462 1000~26500 11.46 -49.15 <-8.54 PASS
30~1000 9.77 -55.98 <-10.23 PASS
2412 1000~26500 9.77 -48.63 <-10.23 PASS
30~1000 9.53 -56.27 <-10.47 PASS
2487 1000~26500 9.53 -48.61 <-10.47 PASS

11N20SISO Antl
30~1000 7.33 -55.84 <-12.67 PASS
2457 1000~26500 7.33 -48.97 <-12.67 PASS
30~1000 9.41 -54.34 <-10.59 PASS
2462 1000~26500 9.41 -48.9 <-10.59 PASS
30~1000 6.47 -56.14 <-13.53 PASS
2422 1000~26500 6.47 -48.54 <-13.53 PASS
30~1000 6.65 -56.68 <-13.35 PASS
11N40SISO Antl 2437 1000~26500 6.65 -48.43 <-13.35 PASS
30~1000 3.37 -56.25 <-16.63 PASS
2447 1000~26500 3.37 -48.41 <-16.63 PASS
30~1000 7.22 -55.79 <-12.78 PASS
2452 1000~26500 7.22 -48.87 <-12.78 PASS
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11N20SISO_Antl_2437_30~1000

Spectrum

lm:l
s
Ref Level 20.00 dBm Offset 11.87 dB & RBW 100 kHz

jo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 56.27 dBm
892.8670 MHz
10 dér

0 de:

10-dBm- D1 -10.470 dBm

-20 dB

30001 pts

Stop 1.0 GHz
( U J G e

11IN20SISO_Ant1_2437_1000~26500

Spectrum l

lnn
=
Ref Level 20.00 dm Offset 11.87 dB & RBW 100 kHz

j» Att 20 dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 6.10 dBm)|

2.437730 GHz
10 dém m2[1] -48.61 dBm)
18.040800 GHz

0 dB

D1 -10.470 dBm

=30 dejr

-40 dem

-50 dByr

30001 pts

Stop 26.5 GHz
r— ]
( JU J T e
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11N20SISO_Antl_2457_30~1000

| Att

Spectrum

Count 10/10

(=)

Ref Level 20.00 dém

20 dB

Offset 11.94 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk View

10 dér

M1[1]

55.84 dBm)|
966.1640 MHz|

0 de:

-10 dBr

D1

-12,670 dBém

-20 dB

-30 dB

-40 dBm

50 de

-70 dBi

(PR OAP—————

Start 30.0 MHz
g

30001 pts

L

L

Stop 1.0 GHz
J Gl e

11IN20SISO_Ant1_2457_1000~26500

j» Att

Count 10/10
@ 1Pk View

Spectrum l

Ref Level 20.00 dBm

(=)

20 dB

Offset 11.94 dB & RBW 100 kHz
SWT

255 ms & VBW 300 kHz Mode Sweep

10 di.

M1[1]

0 de:

mM2[1]

6.35 dBm
2.455580 GHz
-48.97 dBm)|
16.353550 GHz|

-10 dl

D1 -12,670 dBm

-40 dggm

-50 dr

Start 1.0 G

H:

4N

30001 pts

L

Stop 26.5 GHz
r.
J (]

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU741R

Page Number

. A55 of A 60



seomron cas. FCC RF Test Report Report No. : FR362717A

11N20SISO_Antl_2462_30~1000

Spectrum luf
Ref Level 20.00 dBm Offset 11.94 dB & RBW 100 kHz

jo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 54.34 dBm
704.2080 MHz
10 dér

0 de:

~10-dBm=—jp1 -10.590 dBm

-20 dB

-30 dB

-40 dBm

50 de

Start 30.0 MHz 30001 pts
g

Stop 1.0 GHz
( U J T e

5.JUL.2023 23:40:24

11IN20SISO_Ant1_2462_1000~26500

Spectrum l lnf
Ref Level 20.00 dm Offset 11.94 dB & RBW 100 kHz
o Att 20 dB  SWT 255 ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
m1[1] 7.47 dBm)|
. 2.460680 GHz
10 déf m2[1] -48.90 dBm|
19.765450 GHz
0 dB
~10-dB=—p1 -10.590 dBm
20 d
-30d
40 dl
M2
-50 deyr m l I I i w
-70 dB
Start 1.0 GHz 30001 pts

Stop 26.5 GHz
r— ]
( JU J G e

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU741R

Page Number . A56 of A 60



seomron cas. FCC RF Test Report

Report No. : FR362717A

11N40SISO_Antl_2422_30~1000

Spectrum luf
Ref Level 20.00 dBm Offset 11.87 dB & RBW 100 kHz

jo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 56.14 dBm
857.7540 MHz
10 dér

0 de:

-10 dBr

D1 -13.530 dBm

-20 dB

-30 dB

-40 dBm

50 de

-70 dBi

Start 30.0 MHz 30001 pts
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( J J

5.JUL.2023 23:

Stop 1.0 GHz
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11N40SISO_Antl_2422 1000~26500

Spectrum l lnf
Ref Level 20.00 dm Offset 11.87 dB & RBW 100 kHz
j» Att 20 dB  SWT 255 ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mi[1] 3.84 dBm
2.430930 GHz
10 d8m M2[1] -48.54 dBm)
v 19.669400 GHz
0 de
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11N40SISO_Antl_2437_30~1000

Spectrum

(=)

Count 10/10
@ 1Pk View

Ref Level 20.00 dBm Offset 11.87 dB & RBW 100 kHz
jo Att 20de  SWT

30.1ms & VBW 300 kHz Mode Sweep

10 dér

M1[1]

56.68 dBm)|
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0 de:

-10 dBr
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-40 dBm

50 de
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11N40SISO_Ant1_2437_1000~26500

Spectrum l

Ref Level 20.00 dBm

(=)

o Att 20 dB
Count 10/10
@ 1Pk View

Offset 11.87 dB & RBW 100 kHz

SWT 255 ms & VBW 300 kHz Mode Sweep

10 dBm

M1[1]

0 de:
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6.26 dBm)
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-48.43 dBm)|
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Stop 26.5 GHz
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Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R

Page Number

. A58 of A 60



seomron cas. FCC RF Test Report

Report No. : FR362717A

11N40SISO_Antl_2447_30~1000

Spectrum I:g:l
Ref Level 20.00 dBm Offset 11.94 dB & RBW 100 kHz

jo Att 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk View

m1[1] 56.25 dBm
896.1970 MHz
10 dér

0 de:

-10 dBr

D1 -16.630 dBnr
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-40 dBm

50 de
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11N40SISO_Antl_2447_1000~26500

Spectrum I né:

Ref Level 20.00 dm Offset 11.94 dB & RBW 100 kHz

j» Att 20 dB  SWT 255 ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
m1[1] 1.06 dBm)|
2.455580 GHz
10 dém 12[1] -48.41 dBm|
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11N40SISO_Antl_2452_30~1000

Spectrum

lm:l
s
Ref Level 20.00 dBm Offset 11.94 dB & RBW 100 kHz

jo Att 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk View

m1[1] 55.79 dBm
40.0070 MHZ|
10 dér

0 de:

-10 dBr

-20 dB

-70 dBi

Start 30.0 MHz 30001 pts
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Stop 1.0 GHz
( | J W e

5.JUL.2023 23:45:14

11N40SISO_Ant1_2452_ 1000~26500

Spectrum I lnf

Ref Level 20.00 dm Offset 11.94 dB & RBW 100 kHz

j» Att 20 dB  SWT 255 ms & VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk View

M1[1] 7.06 dBm

2.449630 GHz
10 défs- 12[1] -48.87 dBm
17.702500 GHz

0 dBm)

-10 dl

30001 pts

Stop 26.5 GHz
= ]
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gpLevel (dBuv)
70.0
50.0 | 15C RS§247-QP
so.olb I 4 | 15C RS5247-AVG
i iy
40.0
30.0 il
i
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv dF ~ dBuv  dBuv a8 dE
1% 0.152 54.78 -11.08 65.87 44.30 0.05 10.43 QP
2 0.152 38.08 -17.79 55.87 27.60 0.05 10.43 Average
3 0.169 51.97 -13.06 65.03 41.50 0.04 10.43 QF
4 0.169 33.37 -21.66 55.03 22.90 0.04 10.43 Average
5 0.190 48.26 -15.76 64.02 37.81 0.03 10.42 QF
8 0.190 20.96 -24.06 54.02 19.51 0.03 10.42 Average
7 0.208 45.54 -17.73 63.27 35.10 0.03 10.41 gF
8 0.208 25.24 -28.03 53.27 14.80 0.03 10.41 Average
9 0.230 42.23 -20.21 62.44 31.80 0.03 10.40 gP
10 0.230 22.63 -29.81 52.44 12.20 0.03 10.40 Average
11 0.499 33.68 -22.33 56.01 23.50 -0.03 10.21 QP
12 0.499 27.98 -18.03 46.01 17.80 —0.03 10.21 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
15C RSS247-QP

60.0

WUW | 15C RSS247-AVG

40.0F
1
30.0 i
1 1P
20.0
10.0
Q15 2 5 1 2 5 10 20 30
Frequency (MHz)

Site : CO01-KS
Condition : 15C RSS247-QP LISN-060105-N 2023 NEUTRAL

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB
1* 0.150 54.67 -11.33 66.00 44.2 0.04 10.43 QP
Z 0.150 39.27 -16.73 56.00 28.80 0.04 10.43 Average
3 0.163 51.77 -13.53 65.30 41.30 0.04 10.43 QF
4 0.163 31.37 -23.93 55.30 20.90 0.04 10.43 Average
3 0.186 48.67 -15.53 64,20 38.2 0.05 10.42 QP
& 0.186 27.97 -26.23 54.20 17.50 0.056 10.42 Average
7 0.223 41.93 -20.77 62,70 31.51 0.0Z 10.40 QF
8 0.223 22.03 -30.67 BZ. 70 11.61 0.0Z2 10.40 Average
9 0.262 39.26 -22.12 61.38 28.90 -0.01 10.37 QF
10 0.262 20.66 -30.7Z 51.38 10.30 -0.01 10.37 Average
11 0.494 30.34 -25.76 56,10 20.20 -0.07 10.Z1 QF
1z 0.494 22,34 -23.76 46.10 12,20 -0.07 10.Z1 Average

Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc.(Kunshan) Page Number : B2 of B2
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Report No. : FR362717A

Appendix C. Radiated Spurious Emission Test Data

Test Engineer : Jake zhou Relative Humidity : 41~42:%
Temperature : 22~23C
Radiated Spurious Emission Test Modes
Mode (?\Aagg) Modulation Channel Frequency gz:: RU Remark

Mode 1 2400-2483.5 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 802.119g 06 2437 6Mbps - -
Mode 6 2400-2483.5 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 802.11n HT40 06 2437 MCSO0 - -
Mode 12 2400-2483.5 802.11n HT40 09 2452 MCSO - -
Mode 13 2400-2483.5 802.11g 02 2417 6Mbps - -
Mode 14 2400-2483.5 802.11g 10 2457 6Mbps - -
Mode 15 2400-2483.5 802.11n HT20 10 2457 MCSO0 - -
Mode 16 2400-2483.5 802.11n HT40 08 2447 MCSO - -

Sporton International Inc.(Kunshan) Page Number . C1 of C53
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Summary of each worse mode

Mode | Modulation Ch. ‘ (F'\;ﬁﬂz) ‘ (dléi\</ellm) (dIéLrnVi;m) M(?jré;)in Pol. Z?/Zk Result Remark
1 802.11b 01 2386.31 49.28 54.00 -4.72 H AVERAGE Pass Band Edge
1 802.11b 01 7236.00 47.95 74.00 -26.05 H Peak Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 7314.00 45.68 74.00 -28.32 \% Peak Pass Harmonic
3 802.11b 11 2487.88 49.06 54.00 -4.94 H AVERAGE Pass Band Edge
3 802.11b 11 7386.00 47.76 74.00 -26.24 H Peak Pass Harmonic
4 802.11g 01 2389.95 50.98 54.00 -3.02 H AVERAGE Pass Band Edge
4 802.11g 01 4824.00 43.78 74.00 -30.22 H PEAK Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 7311.00 46.117 74.00 -27.89 H PEAK Pass Harmonic
6 802.11g 11 2483.62 50.6 54.00 -3.38 H AVERAGE Pass Band Edge
6 802.11g 11 7386.00 43.13 74.00 -30.87 \% PEAK Pass Harmonic
7 802.11n HT20 01 2389.95 50.76 54.00 -3.24 H AVERAGE Pass Band Edge
7 802.11n HT20 01 4824.00 42.71 74.00 -31.29 H PEAK Pass Harmonic
8 802.11n HT20 06 - - - - - - - Band Edge
8 802.11n HT20 06 7311.00 45.37 74.00 -28.63 H PEAK Pass Harmonic
9 802.11n HT20 11 2483.74 50.2 54.00 -3.80 H AVERAGE Pass Band Edge
9 802.11n HT20 11 4924.00 43.91 74.00 -30.09 \% PEAK Pass Harmonic
10 802.11n HT40 03 2389.95 50.51 54.00 -3.49 H AVERAGE Pass Band Edge
10 802.11n HT40 03 4844.00 43.67 74.00 -30.33 \% PEAK Pass Harmonic
11 802.11n HT40 06 2483.56 50.42 54.00 -3.58 H AVERAGE Pass Band Edge
11 802.11n HT40 06 4874.00 44.55 74.00 -29.45 \% PEAK Pass Harmonic
12 802.11n HT40 09 2484.04 50.54 54.00 -3.46 H AVERAGE Pass Band Edge
12 802.11n HT40 09 4904.00 44.42 74.00 -29.58 \% PEAK Pass Harmonic
13 802.11g 02 2389.82 50.04 54.00 -3.96 H AVERAGE Pass Band Edge
13 802.11g 02 7251.00 44.44 74.00 -29.56 H PEAK Pass Harmonic
14 802.11g 10 2483.62 50.84 54.00 -3.16 H AVERAGE Pass Band Edge
14 802.11g 10 7371.00 43.79 74.00 -30.21 H PEAK Pass Harmonic
15 802.11n HT20 10 2483.5 50.09 54.00 -3.91 H AVERAGE Pass Band Edge
15 802.11n HT20 10 7371.00 43.78 74.00 -30.22 H PEAK Pass Harmonic
16 802.11n HT40 08 2483.62 50.68 54.00 -3.32 H AVERAGE Pass Band Edge
16 802.11n HT40 08 4894.00 43.15 74.00 -30.85 H PEAK Pass Harmonic
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPIRT IR s FCPRTIR
. 1 m i w
448 48
”‘MWMWMMW
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238709 58.00 74.00 -l6.00 40.37 3145 7.6 3698 600 108 16 PEAC 1 4000 1175 ----ev -=oee 102,92 360 7.0 3697 600 100 16 PEAC
11nLe\leI (dBuVim) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
/[\ FCP B’ﬂS{i (AVG) FCC PARTA5C (AVG)
) ‘ LRI i
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238631 49.18 54.00 -4.70 4063 3145 7.6 36.98 600 100 16 AVERAGE 1 241000 106.97 ------ ------ 901 36l 7.1 3.9 600 100 16 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C3 of C53
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
: w
A8 Bttt swripi ol 48 M
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238644 5220 74.00 280 43.57 3145 716 3698 600 3@ 152 PEAC 1 240,00 109,63 ------ ------ 100.80 3160 7.0 3697 600 300 250 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
A FCC PARTHAC AVG) FCC PARTA5C (AVG)
a - V \m s
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.18 43.14 54.00 -10.56 34.50 3.4 7.6 3698 6.00 300 152 AVERAGE 1 241,00 104,88 ------ ------ 96.02 361 7.1 3.9 600 300 250 AVERAGE
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Mode Harmonic
2400-2483.5_802.11b_CHO01_2412MHz

ANT SISO
Pol. Horizontal Vertical

1 17L&we\ (dBuVim) " TLeve\ (dBuV/m)

1024 1024

878 87.8

FCC PART 15C FCC PART 15C
734 731
585 3 FCC PART 15C [AVG) 585 3 FCC PART 15C (AVG)
)
1 " ’ 2

LY R S RIY R PO N P NN R R - PRI WUPPPRORL_ O i
Peak puam ¥

293 293
Avg 146 145

3000 6000. 000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000

Frequency (MHz) Frequency {MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos Limit Over Read Ant Cable Preamp  Aux APos  TRos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m dB  d8  dB  m deg MHz dBuV/m dBuV/m  dB BV dB/m  dB  dB  dB  cm deg

1 4824.00 43.52 74.00 -30.43 60.92 34.68 10.29 62.37 0.00 - --- PEAK 1 4824.08 43.66 74.00 -30.34 61.86 34.68 10.29 62.37 .88 ---  --- PEAK

2 7236.80 47.95 89.23 -41.28 63.99 35.80 12.66 64.41 @.8@ - --- Peak 2 7237.50 46,40 87.685 -41.25 62,35 35.80 12.66 64.41 0.00 --- Peak

3 0648.80 54.59 89.23 -34.64 67.30 36.80 14.81 6432 B.0 - --- Peak 3 9p48.88 51.96 87.65 -35.69 64.67 36.88 14.81 64.32 0.00 --- Peak

Note: The Remark #2&#3 is non-restricted frequency which limit is 100kHz-PSD down 20dB
Sporton International Inc.(Kunshan) Page Number . C5 of C53
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Mode Harmonic
2400-2483.5_802.11b_CHO06_2437MHz
ANT SISO
Pol. Horizontal Vertical
Level (dBuVim
Level (dBuV/m) 117, ‘ J
"1
d 1024
Ws o8
FCO PART 15 1 FCOPART 15
73 :
55 FCC PART 15 (AVG) By : FCC PART 15C (AVG)
3 : mqmmw 4 2 WWW
Peak - o
03 03
Av
g 145 145
1Y U
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 8000, 12000, 15000, 18000
Freguency (MHz) Frequency (MHz)
Linit Over fead At Cable Preamp Asx  APos  TPos linit Over Read Ant Cable Preamp  Aux ARos TPos
freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Bz dBwl/m deuv/n B dew/ de/m dg 0B 0B m deg Mz dBuV/m dBuV/m  dB dBWV dB/m A8 B B o deg
1 457400 43,31 74.00 -30.60 60.60 3463 10.34 635 0.B0 --- PEMK 1 4080 4507 TH08 BB G155 363 1034 6.3 .00 PR
; ;?iggg g:ﬁ ;;gg gggg géig ;:gg ﬁ;; gigg ggg ﬁ“: 73400 4.5 7400 -20.32 6LE2 3500 178 6452 0.00 - Peak
' ‘ S ‘ ' ‘ ' : e 3 974850 49.31 85.35 -36.85 BL.BY 36.95 14.86 64.39 0.00 --- Pk
Note: The Remark #3 is non-restricted frequency which limit is 100kHz-PSD down 20dB
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 W
95 95
fhd FOPHRTIRC s FCPRTIR
55-0,"./‘/4\/ 1 N W
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8324 5753 74.00 -l6.47 4.8 B 7.4 %87 600 14 16 PEA 1 000 L1177 74.00 37.77 100,30 3.0 7.9 391 600 14 16 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
/‘f\ F AN FCC PART A5C (AVG) FCC PARTA5C (AVG)
PV V ' [
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8700 49.06 54.00 -4.04 3940 [ 734 3688 600 14 16 AVERAGE 1 246200 167,10 54.00 5310 97.72 3.0 7.19 391 600 124 16 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C7 of C53
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
1
448 48 AT b
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248324 5579 74.00 -18.20 46,11 321 7.4 %87 600 3 75 PEK 1 2462.00 107,39 ------ -=--- 9.0 He 7.1 B9 6B 3 7 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
AT FCC PART A5C AVG) FCC PARTA5C (AVG)
[y N Vi T [
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4850 4082 3400 .18 3.0 B.17 7.3 .88 600 33 75 AVERAGE 1 2462.00 102,88 ------ ------ 9347 BAL 730 90 600 3 75 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C8 of C53
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3
Mode Harmonic
2400-2483.5_802.11b_CH11 2462MHz
ANT SISO
Pol. Horizontal Vertical
’ ”Leve\ (dBuVim) 1 17Le\{el (dBuVim)
1024 1024
878 87.8
FCC PART 15C FCC PART 15C
731 734
585 FCC PART 15C (AVG) 585 3 FCC PART 15C [AVG)
Z
2 .
PET R TP VIO UV L R s TR \ - PRI L s
Peak Y Y
23 293
Av
9 146 146
0
3000 6000, 000. 12000 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos Limit Over Read Ant Cable Preamp  Aux APos  TPos
Freg Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m  dB B B m deg MHz dBuv/m dBuv/m d8  dBuw dB/m dB dB B m deg
1 492400 42.57 74,00 -3L13 60.27 3453 10.40 6233 0.00  --- - PEAK 1 4924.60 43.63 74.00 -30.37 61.03 34.53 10.40 62.33 0.0 ---  --- PEAK
2 7386.00 47.76 74.80 -26.24 63.71 35.80 12.83 64.63 .00 - Peak 2 7389.60 45.62 74.80 -28.38 61.57 35.80 12.88 64.63 0.0 --- Pesk
3934980 52.80 87,19 -34.30 65.32 37.18 14.92 6445 0.00 - Peak 3 9849.60 54.43 86.20 -31.77 66.86 37.18 14.92 64.45 .80 --- Peak
Note: The Remark #3 is non-restricted frequency which limit is 100kHz-PSD down 20dB
Sporton International Inc.(Kunshan) Page Number . C9 of C53
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd PRI s FCPRTIR
B0 MM B0
48 Bt ikl et 48 Lol
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 63.46 74.00 -5.04 39.80 3146 7.6 36.98 600 117 360 PEAK 1 241,00 110,30 ------ -=---- L4 36l 7.0 3.9 680 17 360 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCCPARTHEL AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 598 54.00 -3.00 4034 3146 7.06 3698 6.00 117 360 AVERAGE 1 241000 10134 ------ -=--- 9248 36l 7.1 3.9 600 17 360 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C10 of C53
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT SISO
Pol. Vertical Fundamental
o Leve (dBuVim) 11“Lewe\ (dBuVim)
1134 1138 1
915 Uk
3 LRI "3 ROPRTTC
5. 1 0
A Bt ooty L -
Peak 6 e
15 ik
16.3 163
FAlll 2336, Jair) 2388, U4, w0 1000 1400, 1600. 200, 20, 3000
Frequency (MHz) Frequency (MHz)
Unit Over Resd  Ant Cable Preamp  Aw APos TRos Unit Over Read  Ant Cable Preamp  Awx APos Tos
Freq Level Line Linit Level Factor Loss Factor Factor Remark freq Level Line Linit Level Factor Loss Factor Factor Renark
M bl & BY Gh B & & o dg Mk dih & BY B B B & m dg
1 138969 3615 7400 -15.83 4951 3246 7.06 36.98 6.00 300 2od PEAC 1 412,00 18.77 ------ --oee- 96.04 3260 7.0 .97 .08 300 264 PEAK
o Leve (dBuVim) 11“Lewe\ (dBuVim)
1134 1138
Uk Uk “
B3 #3
5. i

FCL PART 45C (AVE) FCC PARTIASC (AVE)
e f \ L L\_,_,
Av
g 15 K
16.3 163
FAlll 2336, Jair) 2388, U4, w0 1000 1400, 1600. 200, 20, 3000
Frequency (MHz) Frequency (MHz)
Unit Over Resd  Ant Cable Preamp  Aw APos TRos Unit Over Read  Ant Cable Preamp  Awx APos Tos
Freq Level Line Linit Level Factor Loss Factor Factor Remark freq Level Line Linit Level Factor Loss Factor Factor Renark
M bl & BY Gh B & & o dg Mk dih & BY B B B & m dg
1 138995 4420 5400 -9.80 3556 3246 7.6 36.95 6.00 300 204 AVERAGE 1 M09 %.85 ------ - BB.02 3260 7.0 .97 .08 300 264 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C11 of C53
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srarronas. FCC RF Test Report
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Mode Harmonic
2400-2483.5_802.11g_CHO1_2412MHz
ANT
Pol. Horizontal Vertical
f rLewe\ (dBuVim) i ?Leve\ (dBuVIm)
1024 1024
i i
FCCPARTAAC FCCPARTAC
134 134
By FECPART 15 1AV %3 FECPART 15 (VG
Peak [ — [
Avg n ik
145 145
3000 5000, 9000, 12000. 15000. 18000 300 6000, 000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp Awx APos TRos Linit Qver Read Ant Cable Presmp  Awx APos TRos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MoBn BN B BN B B B B o g ModWm BN B BN B B B B o g
1 43400 4373 7480 -30.2 6LIB M6 1029 6.3 BB8 - - PEAC 143,00 4107 7480 3133 .57 M6 109 6.3 BB - - PEMC
mlevelidﬂn\'rm] 120Level (dBuVim)
1050 1050
90J 9]
T FCC PART1C T FCC PART 140
Peak
W FECPARTAC WG i FCCPART
Avg AS‘UMWMW 50 %WWMW
0 300
10 140
180000 9700, A, ] U, %00 18000 15700 1400, 231, 24400, 26000
Fequecy i Frequency (MHz)
Note: Only the worst case has assessed 18G ~25GHz to test.
Sporton International Inc.(Kunshan) Page Number : C12 of C53
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Pol. Horizontal Vertical
117LM«IB‘NM' "7Level{dB|Mm)
1024, 1024
878 87.8
FCCPART 15C FCC PART 15C
731 731
585 ) FCC PART 15C (AVG)| 55 FCC PART 15C (AVG)]
2 i 3 PR TTTE TP
& 1 A s BN 1 - s
e N T i "
Peak .
k]
Av
g " 14,
3000 6000. 9000. 12000. 15000. 18000
3000 6000. 9000. 12000. 15000. 18000 Frequency (MHz)
Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos  TPos
Limit Over Read Ant Cable Preamp  Auwx APos  TPos Freq Level Line Limit Level Factor Less Factor Factor Remark
Freq Level Line Limit Level Factor Loss Facter Factor Remark
Mz dBuV/m dBuV/m d8  dBuv dB/m dB dB dB o deg
MHz dBuv/m dBuv/m dB  dBuv  dB/m d8 d8 d8 o deg 1 4874.00 43.86 74.00 -30.94 60.44 34,63 18.34 62.35 0.88 ---  --- PEAK
1 4874.00 43.38 74.80 -30.70 60.68 34.63 10.34 62.35 0.M@  ---  --- PEAK 2 7311.80 44.24 74.08 -29.76 6@.18 35.89 12.78 64.52 0.8 ---  --- PEAK
) 731188 46.11 74.09 -27.89 62.65 35.80 12.78 4.5 0.89  ---  --- PEAK 3 9745.50 46.59 85.32 -38.82 59.88 36.95 14.86 64.39 0.80 -  --- Peak
3 9748.50 50.67 88.82 -37.35 63.25 36.95 14.86 64.39 0.89  ---  --- Peak

Note: The Remark #3 is non-restricted frequency which limit is 100kHz-PSD down 20dB

Sporton International Inc.(Kunshan) Page Number : C13 of C53
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6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B A FECPART 5t B3 FELPART G
g WWWJMM )
448 48
Peak
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 6499 74.00 -0.00 35.37 BT 7.3 .88 600 6l 2 PEK 1 2462.00 109,65 ------ ------ 100.24 B.0L 730 %9 600 Bl 1 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
; FCC PART A5C AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 50.62 54.00 -3.38 4100 3B.I7 7.3 .88 600 261 22 AVERAGE 1 2462.00 108.75 ------ -=---- 937 He 7.1 391 680 1 22 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C14 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R
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6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIRC s FCPRTIR
55.0W M 85
M % [
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 g6 6516 74.00 -8.84 35.53 3H.I8 7.3 .88 600 3@ BLPEA 1 2462.00 108.26 ------ ------ 9.8 Bl 7.0 .99 600 300 BLPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
ap- . Y
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 43.09 3400 -5.00 3847 BT 7.3 .88 600 3 Bl AVERAGE 1 246200 9834 ------ ----- B.03 Hel 7.0 3699 600 300 BL AVERAGE
Sporton International Inc.(Kunshan) Page Number : C15 of C53
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Report No. : FR362717A

6
Mode Harmonic
2400-2483.5_802.11g CH11 2462MHz
ANT SISO
Pol. Horizontal Vertical
Level (dBuVim) mleve\ (Vi
17
1024 fiz4
K i78
FCC PART 15C FCCPART 15C
731 ikl
53 : FCC PART 15C (AVG) 55 FCCPRTEC )
1 2
49 iy ! 2
Peak
03
1)
Av
g 146
148
3000 6000, 9000, 12000, 15000, 18000
Fequency ke 3 60D o 12000, 18000, 1800
Frequency (MHz)

Linit Over Read At Cable Preamp
Loss Factor Factor Remark

freq Level Line Limit Level Factor

Pz dBuV/m dBuV/m  dB dBwV dB/m  dB

Aux  APos  TPos

Linit  Over  Read
Freq level Line Linit Level Factor

fnt Cable Preamp

Aux  APos TPos
Loss Factor Factor Remark

1 492400 4208 74.00 -31.92 59.48 3453 10.40 6233 0. --- PEAK -
1738600 4255 74.00 -3L.45 5B.50 3550 12.88 6463 0.0 --- PEAK Mz di/n dBwin OB B dBm B B B m deg
394150 48.83 89.33 -40.45 6L33 IGR 1492 6445 .M --- Peak 1492400 4003 7400 -3LE7 S9.53 3453 1040 613 400 - BEAK
173600 43.03 7400 -30.87 S9.88 35.%0 1L.83 6463 .00 - PEAK
Note: The Remark #3 is non-restricted frequency which limit is 100kHz-PSD down 20dB
Sporton International Inc.(Kunshan) Page Number . C16 of C53
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7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B | R PART 5t B3 FELPART G
1 Tl
5.0 W 5.
e s 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8.2 6652 74.00 -7.48 57.89 3145 716 3698 600 1@ BPEN 1 2410.00 109,69 ------ -=---- 100.86 3160 7.0 .97 600 18 QPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PARTHEC (AVG) FCC PARTA5C (AVG)
[y 45.&\‘/"*—/_’J Lw
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5076 54.00 -3.4 412 3146 7.06 3698 600 120 0 AVERAGE 1 241000 10144 ------ ----- 92,58 36l 7.1 3.9 600 120 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C17 of C53
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7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd PRI s FCPRTIR
5.0 1M M 5.
A8 Bttt sttt WMM 48
Peak [Prasotion
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2387.61 o484 74.00 -0.16 36,21 3145 716 36.98 600 261 151 PEAK 1 241000 107,52 ------ === 98.66 36l 7.1 3.9 600 261 251 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4714 54.00 -6.56 38.50 3146 7.6 36.98 6.00 261 151 AVERAGE 1 4.0 990 ------ == 9.04 361 7.1 3.9 600 261 251 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C18 of C53
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Pol. Horizontal Vertical
mLevei(dBuvnn) mLeveumvnn)
1024 1024
ir8 Lt
FCCPART 15C FCCPART15C
£ &4
55 FCC PART 15C (AVG) 53 FCC PART 15C (V)
1 {
Peak mmwww ! WWM
Avg n3 ik
14§ 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mkl BNe B BN Bh & B & 0 &y MdnBNe B BN Bh & B & o &g
1 43400 4270 7400 -3L19 6011 34.68 1.9 6077 0.8 - - PEMC 1 44.00 4014 7400 -3L.36 39.%4 .68 10.9 6.7 0.0 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C19 of C53
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Pol. Horizontal Vertical

117Level(dﬂu‘ﬂm] mLevel(lel‘lHn)

1024 1024

074 074

FCCPART15C FCCPART15C
1 1
95 FOC PART 15C AV 3 FCC PART 15C AV
! 2

49 B
Peak e

03 03
Avg

146 14

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000 18000
Frequency (MH) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & B & o Medln BN B BN B & B & a tg
1 487408 4229 74.86 -31.71 59.67 34.63 10.34 62.3% Q.08 - --- PEAK 1 4874.08 43.31 74.80 -30.69 60.69 34.63 10.34 62.3% Q.8 - --- PEAK
1 73Lee 45,37 7480 -28.63 6L.3L 35.80 178 6452 0.0 -~ --- PEAK v 73Lee 43,06 74.00 -30.94 S9.00 35.80 1278 6452 0.0 - --- PEAK
Sporton International Inc.(Kunshan) Page Number : C20 of C53
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9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s RCPRTIR
448 48
Peak P gty
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2404 6371 74.00-10.9 3409 BT 7.3 W& 60 17 B PEAK 1 2462.00 107,88 ------ ------ 9.50 He 7.D B9 6B 1T B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
o | FCCPART5C (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248374 56.20 54.00 -31.80 40.38 B 7.3 ke 6B 1IN B AVERAGE 1 246000 99.48 ------ === .00 B 7.0 %9 6B 1T 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C21 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R




srarronas. FCC RF Test Report

Report No. : FR362717A

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 M 1 5.
448 48
Peak
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 243470 5931 74.00 -14.68 49.69 .18 7.3 .88 600 3@ 72PEK 1 2462.00 102,59 ------ -=--- 9308 Bl 730 99 600 M0 72PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
o 1 e Lw
Avg
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedaBWE B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 4835 4491 3400 -0.09 3.9 BT 7.3 .88 600 3 72 AVERAGE 1 246200 93.60 ------ ------ BAL19 Bl 730 3699 600 300 72 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C22 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R




searran cas. FCC RF Test Report Report No. : FR362717A

Pol. Horizontal Vertical
117Level(dﬂu‘ﬂm] ”:ILeveI(lel‘le)
1024 1024
074 074
FCCPART15C FCCPART15C
1 1
95 FOC PART 15C AV 3 FCC PART 15C AV
1 | 2
9 WWWWWMMM : I WWWWWWW
Peak !
03 03
Avg
146 14
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & B & o Medln BN B BN B & B & a tg
1 452408 43.50 74.86 -30.50 60.9 3453 10.48 62.33 Q.08 - --- PEAK 145408 43.91 74.80 -30.89 6131 34.53 10.48 62.33 Q.8 - --- PEAC
1 736.00 4191 74.00 -30.09 57.86 35.80 12.88 6463 0.00 - --- PEAK 1 7306.00 4284 74.80 -31.16 5879 35.80 12.88 o463 0.0 - --- PEAK
Sporton International Inc.(Kunshan) Page Number : C23 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R



srarronas. FCC RF Test Report

Report No. : FR362717A

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPHRTIR s FCPRTIR
5.0 ! M 5.
Wmasrtmotiuinibisminiosi W Y
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.04 6008 74.00 -B.00 36.44 3146 7.6 36.98 600 3@ BPEA 1 M0 107,12 -----v -=oe- 9.16 369 7.1 .95 600 30 QPEN
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PART A5C AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5051 34.00 -3.49 4197 3146 7.6 36.98 600 3 O AVERAGE 1 400 %00 ------ - B.09 3166 7.2 3696 600 300 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C24 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R




searran cas. FCC RF Test Report Report No. : FR362717A

Pol. Horizontal Fundamental

Lol

113§

a2
A FCPART 50

Peak Blank

44 M50 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%5.74 5196 74.00 -1.10 415 B.77 7.3 36.87 6.0 308 @ PEA

1HL&W&I(tll!ll\l'lln)
1138
5
03
850 \
k-.“ FCC PART 15C [AVE)
48
[ 1
Avg B Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 48,70 4891 34.00 -13.09 31T 3B.19 7.3 .88 600 3@ 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C25 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R



srarronas. FCC RF Test Report

Report No. : FR362717A

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FCPRTIR s RCPRTIR
5.0 1 5.
L1 I 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 385,79 99.63 74.00 -14.37 5Ll 3.4 716 36.98 600 3 247 PEAC 1 241,00 104.92 ------ === 9.00 366 7.2 3.9 600 31 247 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s 1
N B3
5.0 L]
FCC PARTA5C (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4504 5400 -B.% 36.40 3146 7.6 36.98 600 301 247 AVERAGE 1 U00 9546 ------ - B6.54 3166 7.2 3696 600 302 247 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C26 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R




searran cas. FCC RF Test Report Report No. : FR362717A

Pol. Vertical Fundamental

Lol

113§

bl
w FCPART 50

i WMM T e b

Peak Blank

44 M50 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2487.82 5187 74.00 -1.13 .21 B0 7.34 36.88 6.0 302 247 PEAK

1HL&W&I(tll!ll\l'lln)
1138
5
1K
65.!.‘\
\,‘ FCC PART 15C [AVE)
468
]
Avg i Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 8788 40.17 3400 -13.73 3061 3.0 734 3688 600 30 247 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C27 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R



searran cas. FCC RF Test Report Report No. : FR362717A

Pol. Horizontal Vertical

117Level(dﬂu‘ﬂm) ":ILeveI(lel‘le)

1024 1024

074 074

FCCPART15C FCCPART15C
1 1
95 FOC PART 15C AV 3 FCC PART 15C AV
| 2 1

L R 0 AR gt A
Peak it i

03 03
Avg

146 14

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & B & o Medln BN B BN B & B & a tg
1 4344.00 43.21 74.86 -30.79 0.8 34.66 10.31 62.36 .08 - --- PEAK 1 4344.08 43.67 74.80 -30.33 6186 34.66 10.31 62.36 @.08 - --- PEAK
1 7266.00 4288 74.00 -31.12 5B.82 35.80 171 6445 0.0 -~ --- PEAK 1 7266.00 4168 74.80 -32.32 57.62 35.80 171 6445 0.0 - --- PEC
Sporton International Inc.(Kunshan) Page Number : C28 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R



srarronas. FCC RF Test Report

Report No. : FR362717A

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIR s FCPRTIR
61 ] B0
45,9WWMMMWWM 488
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 63.37 74.00 -10.63 34.73 3146 7.16 3698 600 193 B PEAK 1 2437.00 108.80 ------ ------ .66 LB 7.1 693 6B 193 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 389.81 47.93 3400 -6.07 3.9 3146 7.6 3698 600 193 B AVERAGE 1 W30 9970 -----v --oe- 9.58 LB 7.1 %93 6B 193 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C29 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R




sromoncas. FCC RF Test Report

Report No. : FR362717A

Pol. Horizontal Fundamental
1HL&V&I(tll!ll\l'lln)
1138
M-HMM
""w-y“_‘_‘
bk “““"\
k|
i N FCPART 50
1
o MWMMW’”WWW
48
Peak Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 48350 67.60 74.00 -6.40 57.98 B.I7 7.3 .88 600 19 0PEK
1HL&V&I(tll!ll\l'lln)
1138
5
03 \
850 \
e o | FCCPARTAAC (Ave)
“ T ]
Avg Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 24835 5.42 34.00 -3.58 40.80 3B.I7 7.3 .88 600 193 0 AVERAGE

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R

Page Number

: C30 of C53




srarronas. FCC RF Test Report

Report No. : FR362717A

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
e ORI i LRI
5.0 i 5.
T O P A Y e
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 57.49 74.00 -16.51 48.83 3146 7.16 36.98 600 293 245 PEAK 1 2437.00 105,82 ------ === 9.7 3L77 7.4 %94 600 23 245 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg
1 B8.17 43.07 54.00 -10.93 34.43 32.46 7.16 3698 6.60 293 245 AVERAGE

6 b dBfm B B B o deg
B7.80 3279 7.4 36.94 6.00 293 245 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU741R

Page Number : C31 of C53




searran cas. FCC RF Test Report Report No. : FR362717A

Pol. Vertical Fundamental

Lol

113§

. &, FCCPART 56

Mt bt
L

Peak Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248398 6L77 74.00 -1.23 5215 BT 7.3 36.88 6.0 293 249 PEAK

Lol

113§

FCC PART 15C (AVE),

i o B

Avg Blank

44 M5 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.60 44.80 54.00 -9.20 35,18 3.7 7.3 36.88 6.60 293 245 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C32 of C53
TEL : +86-512-57900158
FCC ID: XMR2023FCU741R



sromoncas. FCC RF Test Report

Report No. : FR362717A

Pol. Horizontal Vertical
117Leve|(dﬂu‘ﬂm] mLml(lel‘lHn)
1024 1024
074 074
FCCPART15C FCCPART15C
1 1
95 FOC PART 15C AV 3 FCC PART 15C AV
1
MMWM&MW “Wﬁw
Peak
03 03
Avg
146 14
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & B & o Medln BN B BN B & B & a tg
1 437408 44.80 74.88 -19.98 6140 3463 10.34 6235 0.8 - --- PEAC 1 487408 44.55 74.80 -19.45 6L.93 34.63 10.34 6235 8.8 - --- PEAC
1 73Lee 4258 74.00 -31.42 551 35.80 178 6452 0.0 --- - PEAK v 73100 4157 74.80 -32.43 5751 35.80 178 6452 0.8 - --- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU741R

Page Number : C33 of C53



srarronas. FCC RF Test Report

Report No. : FR362717A

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd O IRC s FCPRTIR
5.0 5.
1
48, e " bt b s 4 ul ity
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238410 5221 74.00 2179 43.60 3.4 7.1 3698 600 116 B PEAK 1 2450.00 105,36 ------ ------ 9%.13 LB 7.1 %92 660 16 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s !
N B3
5.0 L]
FCC PART A5G AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 4113 54.00 -1.87 3249 3146 7.16 36.98 6.00 116 B AVERAGE 1 245000 9.23 ------ - .08 3% 7.7 %92 660 16 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C34 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R




sromoncas. FCC RF Test Report

Report No. : FR362717A

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2434.04 50.54 54.00 -3.46 40.92 3.7 7.3 36.88 6.60 116 @ AVERAGE

Pol. Horizontal Fundamental
1HL&W&I(tll!ll\l'lln)
1138
rWMM
97"‘ -"'\-v\
k|
i | FPART50
\w.,m b
il LT ! m
48
Peak Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 48350 63.17 74.00-10.83 3.5 3B.I7 7.3 .88 600 16 0PEA
1HL&W&I(tll!ll\l'lln)
1138
97'5,-—-~""'"'_\ —
‘-\-‘.\-‘_‘-“—P_"‘_\ﬁ—o_‘_‘_‘
03
850 \
o | FCCPARTASC (AVG)
“w ~
e
Avg Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R

Page Number

: C35 of C53




srarronas. FCC RF Test Report

Report No. : FR362717A

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd ORI s RCPRTIR
5.0 5.
1 W
[T ESRPPY Sy o R TR - 488 §
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 234309 50.85 74.00-23.15 443 3119 7.0 .97 600 3 178 PEAC 1 2450.00 102,89 ------ ------ 9.5 3L T B9 680 3 178 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5G TAVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238943 39.70 54.00 -14.30 3106 3146 7.6 36.98 6.00 357 178 AVERAGE 1 245000 93.69 ------ ----- B4 38 7.7 392 600 357 170 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C36 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R




searran cas. FCC RF Test Report Report No. : FR362717A

Pol. Vertical Fundamental

Lol

113§

bl
i L FPART50

!
g0 bl
T

Peak Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.98 6151 74.00 -12.49 5189 B.7 7.3 36.88 6.0 357 273 PEAK

Lol

113§

\_ L [FCCPARTASE v

HM"“"W—M_.._
Avg Blank

44 M5 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.50 50.07 54.00 -3.93 4045 3.7 7.3 36.88 6.00 357 278 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C37 of C53

TEL : +86-512-57900158
FCC ID: XMR2023FCU741R



srarronas. FCC RF Test Report Report No. : FR362717A

12

Mode Harmonic

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT SISO
Pol. Horizontal Vertical

el (Buvim) 1l

1024 1024

878 878

FCC PART 15C FCC PART 15¢
731 731
5.3 FCC PART15C (AVG) 585 FOC PART1AC (RG]
3 3

8 ! 2 WANTINRS L o cusiues . 2
Peak

83 2.3
Avg

146 146

3000 6000. 9000. 12000, 15000, 18000 3000 6000. 9000, 12000. 15000. 18000
Fraquency (MHz) Frequency {MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos Linit Over Read Ant Cable Preamp Aux  MPos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBwV dB/m B 0B A8 m deg MHz dBul/m dBuV/m 0B BV dB/m  dB 0B B o deg

1 4904.80 43.47 74.00 -30.53 60.85 34.59 18.37 62.34 6.8 --- - PEAK 1 490400 44.42 74.00 -29.58 61.80 34.59 10.37 62.34 .80 -  --- PEAK

1 7356.00 42,38 74.80 -31.62 58.32 35.80 12.84 64.58 @.0@  --- - PEAK 1 7356.60 41.95 74.80 -32.85 57.89 35.80 12.84 64.58 .0 -~ --- PEAC

3 031150 43.25 80.33 -32.88 60.76 37.82 14.99 64.43 0.0 ---  --- Pesk 3 9BILSe 43.43 7B.65 -30.22 60.94 37.02 14.99 6443 0.8 --- - Pesk

Note: The Remark #3 is non-restricted frequency which limit is 100kHz-PSD down 20dB
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